
 

 

 Report to the 

  Global CCS Institute 
 

 

 

 

 

 

 

 

 

Cooling Alternatives Evaluation for a 
New Pulverized Coal Power Plant with 

Carbon Capture 
 

 

 

 

 

 

August 2011 
 

 

 



 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

This Report and the contents hereof (collectively, this 
“Report”) are being provided pursuant to and in 
accordance with that certain Funding Agreement by 
and between the Global Carbon Capture and Storage 
Institute Ltd. and Tenaska, Inc. (the “Funding 
Agreement”).  Except as otherwise explicitly stated in 
the Funding Agreement, the provisions of the 
Funding Agreement are for the sole protection and 
legal benefit of the parties thereto, and their permitted 
[...]
machinery).  The raw water consumption at average ambient conditions, with the CC 
Plant online and a ZLD plant would be less than 1 mgd (3,785 m3/d). 

In addition, the study determined that the CO2 capture rate of the CC Plant designed for 
an ambient dry bulb temperature of 82°F (27.8°C) would only decrease by approximately 
2 percent when operating at the maximum ambient dry bulb temperatures.  Since the 
ambient dry bulb temperature only exceeds the “linear mid-point” dry bulb temperature 
for approximately 15 percent of the annual hours, the total amount of CO2 capture that is 
lost due to this design choice is very small.  Furthermore, there is the potential to capture 
greater than 90 percent CO2 while operating at ambient temperatures less than 82°F.  
Overall, this profile of CO2 capture performance was deemed acceptable because 
Tenaska’s stated goal is to achieve between an 85 to 90 percent CO2 capture rate. 

4.2.3 Case 3 – Hybrid Cooling 
The hybrid cooling case falls between the first two cases in terms of performance.  For 
the average ambient condition, the net output and heat rate are nominally 629 MW and 
12,400 Btu/kWhr.  For the “linear mid-point” ambient condition, the net output and heat 
rate are nominally 620 MW and 12,590 Btu/kWhr.  Lastly, for the high ambient 
condition, the net output and heat rate are nominally 592 MW and 13,200 Btu/kWhr.   

This system would offer the most flexibility in terms of both power and water use and 
plant output.  The condensing and cooling equipment would be sized for the full 
condensing load of the turbine when the CC Plant is off line.  The cooling tower for the 
hybrid case would be sized to keep the raw water consumption with a ZLD plant at 
5 mgd (18,927 m3/d).  The rate of 5 mgd (18,927 m3/d) was chosen for this evaluation 
based on a probabilistic range of potential supplies available at the time of the study. 

4.2.4 Summary 
Despite the PC Plant power generation and thermal efficiency penalties at high ambient 
temperatures, Tenaska preferred the “100 Percent Dry Cooling” option at this point due 
to a range of factors including: 

• Low likelihood of sufficient water availability for the other cooling options 

• Determination of air cooling feasibility for the CC Plant 

• Discovery of low CO2 capture reduction associated with the “linear mid-point” 
design temperature when operating at the maximum ambient temperature.   

These findings, and this preference, were reaffirmed through the economic analysis 



 

 -10-

described in Section 6.0. 

4.3 Environmental Evaluation 
For the cooling studies, Fluor and Tenaska established the assumption that the CC plant 
amine air emissions would be within the volatile organic compounds (VOCs) emission 
rates established under the Texas Commission on Environmental Quality (TCEQ) air 
permits (#’s 8417, PSDTX1123, and HAP13) for the Project for all cases.   Tenaska’s 
confidence and satisfaction with this assumption was based on Fluor’s experience and 
expected performance guarantee.  If air emissions requirements change in the future, 
additional technical solutions will need to be considered.  A table of the permitted 
emission rates is listed below.  The air permit is publicly available. 
 
Figure 4.3 – Permitted Air Emissions 
 

Pollutant Performance Standard Compliance Averaging Period 

NOx 
0.070 lb/MMBtu (0.033 kg/GJ) 
0.060 lb/MMBtu (0.028 kg/GJ) 
0.050 lb/MMBtu (0.023 kg/GJ) 

24-hour average 
30-day rolling 

12-month rolling 

SO2 0.06 lb/MMBtu (0.028 kg/GJ) 30-day and 12-month rolling 
CO 0.10 lb/MMBtu (0.047 kg/GJ) 30-day and 12-month rolling 
Hg 1.7x10-6  lb/MMBtu (8.0x10-6 kg/GJ) 12-month rolling 

NH3 10 ppm 3-hour average 
Filterable PM/PM10 0.012 lb/MMBtu (0.006 kg/GJ) Annual 

PM/PM10 Total 0.025 lb/MMBtu (0.012 kg/GJ) Annual 
VOC 0.0036 lb/MMBtu (0.0017 kg/GJ) Annual 

H2SO4 0.0037 lb/MMBtu (0.0017 kg/GJ) Annual 
HCl 0.00063 lb/MMBtu (0.00030 kg/GJ) Annual 
HF 0.00050 lb/MMBtu (0.00023 kg/GJ) Annual 
Pb 0.00003 lb/MMBtu (0.00002 kg/GJ) Annual 

 



 

 -11-

5.0 Water and Wastewater Treatment Design 
Configuration Determination 

Prior to completing the full capital and operating cost estimation and associated economic 
analysis for the three cooling options, evaluation and selection of the configuration for 
the water and wastewater treatment systems was required.  This section decribes the 
process used to determine the design configuration for these system components, which 
include pretreatment, demineralization and wastewater treatment.  These components 
represent a portion of the total O&M costs for the wet, dry, and hybrid cooling options 
which are summarized in Section 6. 

5.1 Pretreatment 
In a coal-fueled power plant, water primarily is used for cooling, flue gas desulfurization, 
boiler feedwater and miscellaneous service water applications.  For Trailblazer, the 
projected water use varies significantly based on the cooling scenario selected.  The 
amount of water used also is dependent upon the metallurgy selected for the water-cooled 
condenser tubing for the wet and hybrid systems.  Significantly high levels of chlorides in 
all potential source waters and the chlorine addition needed to treat ammonia levels in the 
grey water sources will require upgraded metallurgy for the condenser tubing.  

The standard tube material is austenitic stainless steel (i.e. 304 or 316 stainless steels) 
which is limited to approximately 800-1,000 parts per million of chlorides for this 
application.  This would limit the cooling tower operation to approximately four cycles of 
concentration and increase water usage.  To reduce the water usage, water models and 
heat balances were developed for cooling tower operation at 10 cycles of concentration.  
This requires an upgrade to titanium condenser tubing.  This significant reduction 
(30 percent) in the blowdown reduces both the amount of water to be supplied to the 
Project and the amount of wastewater which must be treated.  Titanium can be 
substantially more expensive than stainless steel.  However, with the high pressure 
required to minimize water usage for all cases and the high chlorine content of the 
potential make-up water, use of titanium was a necessary assumption. 

Several potential water sources were available from municipal waste water treatment 
plants (WWTP).  WWTP-type waters introduce additional concerns regarding their reuse.  
WWTP waters in the area of the Project contain high levels of ammonia and phosphate.  
These constituents, if not addressed in pretreatment, will cause significant issues due to 
biological activity in the cooling water, demineralization, and service water distribution 
systems.  The relatively high levels of hardness, calcium and magnesium also are a 
concern regarding the potential to form scales on cooling surfaces and reverse osmosis 
(RO) systems.  The proposed pretreatment system for the Project would need to address 
all of these issues. 

The pretreatment system being considered for all scenarios would include breakpoint 
chlorination for the reduction of ammonia and lime/soda softening to reduce hardness and 
phosphate to acceptable levels.  The chlorination will be performed using 10-12 percent 
sodium hypochlorite (bleach) in order to avoid issues in handling gaseous chlorine.  



 

 -12-

Large quantities (e.g. 1,500 gallons per day based on nearby WWTP source water, CC 
Plant on, and hybrid cooling) of hypochlorite are required, so other treatments may need 
to be investigated to determine if there may be a better way to address this contaminant.  
The lime/soda softening process also produces a solid waste, proportionate to the amount 
of source water coming onto the site, which will need to be disposed.  This sludge is 
generally considered non-hazardous.  Water modeling assumes disposal at the site 
landfill. 

Design of the pretreatment system, in a dry-cooling scenario, will need to consider 
operation with CC Plant off.  Under this scenario, excess Direct Contact Cooler (DCC) 
water is no longer available for reuse, so the raw water requirements increase 
significantly (e.g. 600-1,000 gpm (38-63 lps)).  

In a hybrid cooling design, the flow is not sensitive to the CC Plant being on or off.  The 
pretreatment system would produce the maximum amount of water available and the 
cooling load would be shifted from wet cooling to dry cooling as needed to control water 
usage.  Figure 5.1 below shows the estimated pretreatment system costs for nearby 
WWTP and surface water sources. 

For the hybrid cooling scenario, this issue does not exist as it is assumed the pretreatment 
system will be operated continuously at maximum flow (5 mgd (18,927 m3/d)).  The 
cooling loads will be shifted between the wet and dry systems in order to control water 
usage. 

Pretreatment for a wet cooling scenario increases with the CC Plant online due to the 
high cooling system load. 
 
FIGURE 5.1 – Estimated Pretreatment System Costs 

Estimated Pretreatment System Costs* 

 
Cooling 
Scenario 

Wastewater 
Disposition 

Equipment, 
USD$MM 

Installation, 
USD$MM 

Total Installed 
Cost, 

USD$MM 

Operations / 
Maintenance, 
USD$MM/yr 

WWTP 
Hybrid 

Evap. Pond 4.8 3.6 8.4 6.8 
ZLD 4.9 3.7 8.6 6.8 

Dry 
Evap. Pond 3.7 2.8 6.5 1.0 

ZLD 3.7 2.8 6.5 0.8 

Surface 
Water 

Hybrid 
Evap. Pond 4.8 3.6 8.4 6.3 

ZLD 4.9 3.7 8.6 6.3 

Dry 
Evap. Pond 3.7 2.8 6.5 1.0 

ZLD 3.7 2.8 6.5 0.8 
* “MM” = million 

Notes: Pretreatment System Costs 

A. Equipment costs are projected based upon equipment quotes received from multiple suppliers for 
various source water flow rates. 

B. Budgetary installation costs are estimated using a factor of 75 percent of the equipment.  Building 



 

 -13-

and infrastructure costs not included but expected to be the same for all options. 

C. All pretreatment systems quoted included some form of lime/soda softening system, bleach feed, 
ferric salt feed (to aid in phosphate reduction), filtration, and dewatering equipment.  

D. Operational costs assume source water cost of USD$2.25/kgal, salaries of USD$50/hour, and 6 
hours per day for monitoring/operating pretreatment systems.  Treated service water cost is 
approximately USD$3.75/kgal.  Maintenance costs are estimated at approximately 
USD$0.1million per year for each system. 

E. Pretreatment system costs for an all wet cooling solution was approximately USD$8 million.  
Since this is not a likely scenario, installation and operating costs were not estimated.   

5.2 Demineralization 
Power plants require the use of demineralized water to operate the steam cycle.  For 
Trailblazer, the quantity of demineralized water required is approximately 135 gpm 
(8.5 lps) when the CC Plant is operating and 40 gpm (2.5 lps) when the CC Plant is not 
operating.  Three options of demineralization systems were evaluated for the Project.   

• The most commonly used system, which includes RO and on-site regenerated 
mixed bed demineralizers (MBDI); 

• RO and Electrodeionization (EDI), 

• RO (in 2 variants – 1-pass and 2-pass) along with off-site regenerated MBDI (also 
called “bottle” deionized water in that it is trucked to and from site). 

All systems consider some form of filtration (e.g. multimedia filters, ultrafiltration), RO, 
and demineralization as a final purification process.  Common levels of redundancy are 
assumed for pumps (generally 2x100 percent), RO (2x100 percent), and chemical feed 
systems.  Redundancy was not included for systems that are unlikely to fail (e.g. tanks) or 
are used only periodically (e.g. clean in place skid). 

The difference in the systems being considered concerns the use of MBDI and EDI for 
the final purification step.  MBDI is a traditional system and well proven in industrial 
water purification systems.  Ion exchange resin performs the purification process.  The 
resin becomes exhausted and must be regenerated with acid and caustic.  When the 
regeneration is performed on site, the acid, caustic, and associated neutralization systems 
increase the capital costs.  When the regeneration is performed off site, the regeneration 
equipment and chemicals are eliminated.  Spare demineralizers, however, should be kept 
onsite to avoid potential delays in transportation.   

EDI is a newer technology which is becoming more popular in industrial water 
purification.  This system uses a small amount of electricity to keep ion exchange resin 
continuously regenerated.  By using electricity, the need for bulk acid and caustic onsite 
storage, feed systems, regeneration systems, and neutralization is eliminated.   

The quantity of demineralized water was estimated to be approximately 135 gpm 
(8.5 lps) with the CC Plant in operation.  The estimate assumes a 75 percent recovery RO 
system and 90 percent efficiency for both the MBDI and EDI.  The 10 percent wastage 
for the MBDI is due to regeneration and will be handled by the site wastewater system.  



 

 -14-

The 10 percent reject from the EDI system can be returned to the RO feed so there is no 
associated water loss with this system. 

A two-pass RO system was selected for both options due to the relatively high salinity 
feed water for the site.  Multiple RO passes produce a higher permeate (product) water 
quality than does a single pass.  This will allow for reduced chemical use in the MBDI 
scenarios or better product quality in the EDI scenario. 

Equipment, installation, operation and maintenance costs were estimated to be so close to 
the same for either option that it did not affect the selection.  See Figure 5.2 below. 

The capital and operational costs for the demineralizer systems are the same for the 
various different water sources or cooling options.  Therefore an RO/EDI system has 
been selected over a RO/mixed bed system with on-site regeneration because it has 
slightly lower capital and operational costs. 

Operational costs of the demineralizer system increase with operation of the CC Plant 
due to the significantly increased demand for high purity water in the system. 

Figure 5.2 – Estimated Demineralization Costs 

Estimated Pretreatment System Costs* 

 

Equipment, 
USD$MM 

Installation, 
USD$MM 

Total Installed 
Cost, USD$MM 

Operations / 
Maintenance, 
USD$MM/yr 

RO/Mixed Bed DI 2.0 1.0 3.0 0.14 

RO/EDI 1.8 1.1 2.9 0.14 

1-Pass RO / Bottle DI 0.8 0.4 1.2 0.42 

2-Pass RO / Bottle DI 1.1 0.5 1.6 0.12 

* “MM” = million 

5.3 Wastewater Treatment 
Two scenarios for treatment of wastewater streams have been included in this report.  
The first is the use of evaporation ponds.  The second is the use of ZLD technologies.  
Both scenarios allow the plant to operate with no wastewater discharge from the site.   

The evaporation pond sizes were estimated based upon an average evaporation rate of 
2.71 feet per year (0.83 meters per year) (net evaporation rates in winter time conditions).  
Under these conditions, the evaporation pond sizing would be approximately: 

• 414 acres (1,675,398 square meters) for a wet cooling scenario,  
• 124 acres (501,810 square meters), for a hybrid cooling scenario; and  
• 61 acres (246,858 square meters) for an air-cooling scenario.   



 

 -15-

 

Wastewater treatment system sizes currently consider the flow from the oil water 
separator going to either evaporation or ZLD.  Further investigation will be required to 
determine if this water can be recycled back into the process to reduce the capacity of the 
wastewater treatment process system. 

The ZLD systems are based upon the concept of continuously concentrating the 
wastewater until all the solids have precipitated and are separated from the water through 
filtration.  These systems may include softening systems, RO pre-concentration, thermal 
brine concentration and thermal crystallization.  The RO, brine concentrator and 
crystallizer systems all produce high-quality water which would be reused in the plant.  